

CERTIFICATE OF CONFORMITY

N. 001/16

ISSUED TO THE COMPANY

VE-VA S.p.A.

Via Fornace Verni, 153 - 47842 San Giovanni in Marignano (RN)

FOR THE FACTORY

Via Fornace Verni, 153 - 47842 San Giovanni in Marignano (RN)

FOR THE PRODUCT

Tegola Portoghese

This Certificate of Conformity has a yearly validity from the date of issue.

Type tests were made on samples selected in the factory by qualified personnel of laboratory CertiMaC

Type test results are available in test report n° 010119 - R - 4862 annexed to this Certificate of Conformity

CERTIMAC DECLARES THAT THE ABOVE MENTIONED PRODUCT HAS SUCCESSFULLY OVERCOME THE LABORATORY TESTS IN ACCORDANCE WITH THE TYPE TESTS OF THE STANDARDS

UNI EN 1304, UNI EN 1024, UNI EN 538, UNI EN 539-1, UNI EN 539-2

IMPERMEABILITY: Method 1
Category of Impermeability 1

FROST RESISTANCE: European single test method, Level 1 (150 cycles)

First Issue 04/16/1998

Eng. Luca Laghi

Current Issue 02/12/2016

